
A-1 
Revised January 2022 

APPENDIX A 

SUMMARY INFORMATION OF THE CITY OF PHOENIX 

WASTEWATER SYSTEM 

 
ORGANIZATION AND ADMINISTRATION 

 

The City of Phoenix has two separate sewer systems – storm drains and sanitary sewers. The City’s sanitary sewers, or 

Wastewater System (the “System”) has been operated as a financially self-supporting municipal utility service since July 1, 1980. 

It is organized as a functional division of the City’s Water Services Department (the “Department”). The Department also 

contains Water Operations as a separate functional division that also acts as a completely self-supporting utility service. The 

Department’s authority and responsibility is derived from the Phoenix City Charter and City Council adopted ordinances and 
[...]
stabilization factor in order to ensure that the overall base level of revenue is achieved. 

 
Environmental Charge 

An environmental charge, which is assessed to recover the annual cost of complying with new environmental standards, 

was implemented on December 1, 1992. The current rate of $0.5511 per ccf became effective on July 1, 2017. The charge is 

indicated as a separate line item on the customer’s bill. Revenues from this charge are used to cover all operation, maintenance, 

replacement, administrative and capital expenses necessary for water treatment processes and facilities to meet federal, state 

and county environmental regulations. 



A-4 
Revised January 2022 

Industrial Wastewater Charges 

In addition to the sewer service charges, industrial customers pay fees to recover the annual cost of the Industrial 

Pretreatment Program. Cost recovery for this program is through a pretreatment monitoring charge of $0.2918 per ccf of sewage 

discharged to all industrial users and an annual pretreatment permitting fee of $1,009 per location to the significant industrial 

users. 

 

Commercial Inspection Fee 

A commercial inspection fee of $19.53 per month is applied to commercial and self-service laundries, car washes, bakeries, 

restaurants, service stations/auto repair shops, and all commercial customers with dining facilities. The fee recovers costs 

incurred by the Environmental Services Division to inspect and monitor the facilities. 

 
 

DEVELOPMENT OCCUPATIONAL FEE 

 
The Development Occupational Fee was established in May 1982 to be applied to new and existing water and wastewater 

service connections when the water meter size is increased, or additional meters are installed. The fee is currently $600 for 

each single-family service connection and varies by meter size for other types of connections. The use of revenues from this 

fee is restricted to the funding of projects listed in the approved infrastructure financing plan adopted by City Council related 

to water and wastewater growth capital improvement projects or debt service on outstanding water and wastewater obligations 

issued for growth related purposes. 

 
DEVELOPMENT IMPACT FEE 

 
Development Impact Fees were established at various times in growth areas beginning in the late 1980s and are applied to 

new and existing water service customers when the water meter size is increased, or additional meters are purchased. The fee 

is charged in the northern and southern growth areas where the majority of new development in the City is now occurring. 

There are separate charges for the northern area and the southern area. Fees for other meters vary according to size and 

maximum capacity. The fee is collected at the time the developer pays for building permits. Developers may be given 

Development Impact Fee credits or pay reduced fees if capital projects are constructed and contributed by the developer that 

typically are the responsibility of the City. The use of revenues from this fee is restricted to the funding of projects listed in the 

approved infrastructure financing plan adopted by City Council related to water and wastewater growth capital improvement 

projects or debt service on outstanding water and wastewater obligations issued for growth related purposes. 

 

CONNECTIONS TO PUBLIC SEWERS, SEWER EXTENSIONS 

 
All users of the System must obtain a permit prior to connecting to the System. Industrial users must satisfy more stringent 

permit requirements than residential and other users. Plans of the design and specifications, quantity, location, method of 

connection and size of all sewer connections are submitted for review and approval before a permit is issued. 

 

For new subdivisions and developments within the City, public sewers are authorized by the Development Services 

Department Director. For new subdivisions and developments outside the City, public sewers are authorized by the Water 

Services Director. Such public sewers are to be constructed at the developer’s expense in accordance with the City building 

codes and approved by the respective Director. The costs for the preparation and review of plans and specifications, the staking 

of the location of the new public sewers, the cost of inspecting the construction, the cost of acquiring rights-of-way and 

easements and preparation of as-built plans are the responsibility of the developer. The ownership of all public sewer lines, lift 

stations, treatment facilities, equipment and other appurtenances to the System which are maintained or accepted for 

maintenance by the Department is vested in the City. 

 
The main sewer extension policy for areas beyond present City trunk lines requires the developer to pay all costs for 

engineering, design and construction of main sewers. The main sewers must be of such size as to afford adequate capacity and 

service for their specific service areas to be served by City trunk sewers. The design and engineering are required to be in 

accordance with the specifications of the City and approved by the Water Services Director prior to construction. Upon 

completion, the main sewer line becomes the property of the City, and the City has exclusive control of connections to the 

proposed main sewer line. 



A-5 
Revised January 2022 

PRIVATE SEWERAGE SYSTEMS 

 

Except as provided in the Phoenix City Code, it is unlawful to construct or maintain within the City or an area of the City 

jurisdiction a private sewer system, including any privy, privy vault, septic tank, cesspool, onsite wastewater treatment system, 

or other facility intended or used for the disposal of sewage. However, where a public sanitary sewer is not available, a building 

may be connected to a private sewage disposal system. The private sewer system must be designed, installed, maintained, and 

operated or used at all times in strict conformance with State and County private sewer system requirements. When a public 

sewer becomes available for connection, the home or building must discontinue its use of the private sewer disposal system 

and connect to the public sewer. 

 
INDUSTRIAL USERS, INDUSTRIAL PRETREATMENT PROGRAM 

 
As part of its coordinated efforts to meet federal and state standards, the City requires industrial users of the System to meet 

certain requirements, obtain special permits and to participate in the City’s Industrial Pretreatment Program (IPP). There are 

167 permitted industrial users of which 96 are designated as a significant industrial user (SIU) and are required to obtain a 

Class A permit prior to discharging industrial waste into the System. Significant industrial users must assist the Water Services 

Director in determining the exact concentration and volume of any pollutant intended for discharge to the System, and upon 

request, must allow the examination and copying of all relevant records or documents available to the user and the inspection 

of the user’s business locations. Additionally, the user must provide the Water Services Director with self-monitoring reports 

relating to the user’s industrial discharge and must allow the Department to take and remove samples of wastewater discharged 

to the System. The Water Services Director has authority to carry out a sampling program and perform the necessary analyses. 

If the testing shows that a variation exists between the user’s certified data regarding discharge and the data monitored by the 

Department, the City may adjust charges to that user. Users found not to be in compliance with required standards are issued 

notices to conform to the proper standards. In some cases, civil monetary penalties have been assessed and collected when 

conformance has not been reached within the prescribed time frame.   

 
WASTEWATER SYSTEM - FACILITIES 

 

The System currently consists of two Wastewater Treatment Plants (“WWTP”) — the 23rd Avenue WWTP, and the 91st 

Avenue WWTP, and one Water Reclamation Plant (“WRP”) — the Cave Creek WRP. The 23rd Avenue WWTP has the 

capacity to treat 63.00 million gallons per day (mgd) of City of Phoenix-only flows, and the 91st Avenue WWTP has the 

capacity to treat 230.00 mgd of combined flow from the five participating cities. After the allocation of the increased capacity 

from the Unified Plant Expansion 2005, the City of Phoenix share of total capacity is 112.80 mgd.   
 

To meet future anticipated wastewater flows in the northern areas, the City has the Cave Creek WRP. The facility can serve 

areas of new development north of State Route 101 and outside the service areas of the 91st Avenue and 23rd Avenue WWTPs. 

The first 8.00 mgd of capacity for the Cave Creek WRP became operational in December 2001, but the plant was shut down 

in October 2009 until flows return to higher levels. Opening and expansion of the Cave Creek WRP is currently under design 

to increases treatment requirements need to service new development in the north. The Cave Creek WRP can be expanded to 

a capacity of 32.00 mgd. 

Collection System 

The wastewater collection system, which does not include the storm water system, contains more than 4,900 miles of 

sewers. These sewers range in size from 4 inches to 90 inches in diameter. There are 99,299 manholes and 8,291 cleanouts 

available for access to the main sewer system. 

 

23rd Avenue Wastewater Treatment Plant 

The 23rd Avenue WWTP provides wastewater treatment for central Phoenix and is located on a 55-acre site between 

Durango Street and Lower Buckeye Road at the extended alignment of 23rd Avenue. The plant is surrounded by various 

government maintenance and operation facilities. In general, the boundaries of the service area can be described as follows: 

the south boundary is Buckeye Road and Sky Harbor International Airport, the north boundary is Cactus Road, the east 

boundary is 56th Street, and the west boundary is the Black Canyon (“I-17”) Freeway. The plant’s service area includes the 

downtown sections of Phoenix and various residential neighborhoods near the central business district. The area is extensively 

developed with growth coming from redevelopment, including the conversion of older neighborhoods to commercial business 

or high   density residential. 



A-6 
Revised January 2022 

 

The original 23rd Avenue WWTP was built in 1931; however, most of the original facilities have been replaced. The current 

plant consists of facilities constructed in 1960 that have been doubled in size and were significantly modified and upgraded in 

1994. The plant presently operates as an advanced wastewater treatment process. The plant is designed to treat a capacity of 

63.00 mgd. The plant consists of a series of unit processes that remove pollutants from wastewater. Removed pollutants fall 

into two main categories, total suspended solids (“TSS”) and organics as measured by a chemical oxygen demand (“COD”) 

test. The treated water is disinfected to destroy disease-causing organisms. The treatment unit processes at the plant consist of 

preliminary screening and grit removal; primary sedimentation; secondary treatment consisting of biological activated sludge 

with nitrification and denitrification followed by secondary sedimentation; tertiary treatment consisting of chemical addition, 

flocculation and filtration; and chlorination/dechlorination (disinfection). A large portion of the treated water is utilized by the 

Roosevelt Irrigation District (“RID”) to irrigate crops and the remainder is discharged to the Salt River. The residual solids, 

which are by-products of the aforementioned primary and secondary unit processes, are treated on site in anaerobic digesters. 

The digested solids are dewatered by centrifuges on site and then are trucked off site to be applied as a soil amendment to 

agricultural land, processed into a compost product, or landfilled. 

 

91st Avenue Wastewater Treatment Plant 

The 91st Avenue WWTP is located on a 560-acre site just east of 91st Avenue, south of Broadway Road and on the north 

side of the Salt River. Within a two-mile radius, the plant is surrounded by rural-agricultural development. Within a two-to-

four- mile radius, scattered new residential developments are occurring mainly in the area to the north. The Gila River Indian 

Community is located on the south bank of the Salt River channel, approximately one mile south of the existing plant location. 

The 91st Avenue WWTP provides regional wastewater treatment for the multi-city Subregional Operating Group (“SROG”), 

including the City of Phoenix except for the central area served by the 23rd Avenue WWTP. The City of Phoenix participates 

with the cities of Glendale, Mesa, Scottsdale, and Tempe in the joint exercise powers agreement (“JEPA”) for the construction, 

operation, and maintenance of jointly used facilities, including the 91st Avenue WWTP, the Salt River Outfall Sewer (“SRO”),  

the Southern Avenue Interceptor (“SAI”), 99th Avenue Interceptor, and other related transportation facilities. As lead agency, 

the City is responsible for the planning, budgeting, construction, operation and maintenance of the plant. The City provides all 

management personnel and accepts federal grants on behalf of the participants. The other cities pay for costs of operation and 

maintenance based on sewage flows and strengths, and for purchased capacity in plant and related transportation facilities 

based on approved engineering billing schedules. 

 

The original 91st Avenue WWTP was built in 1958; however, most of the original facilities have been replaced. The 

portions of the plant as they are used today have been modified and upgraded since the original construction. The present day 

plant operates as an advanced wastewater treatment process consisting of a nitrification/denitrification activated sludge 

treatment process. The treatment unit processes at the plant consist of preliminary screening and grit removal; primary 

sedimentation; secondary treatment consisting of biological activated sludge with nitrification and denitrification followed by 

secondary sedimentation; and chlorination/ dechlorination (disinfection). A large portion of the effluent is used by the Palo 

Verde Nuclear Generating Station for cooling reactors. A minimal amount is discharged into the Salt River for the Buckeye 

Irrigation District (“BID”) to withdraw downstream for crop irrigation. The remaining effluent is discharged to the Tres Rios 

wetlands for additional treatment, ground recharging and effluent reuse. The wetlands also provide flood control, ecosystem 

restoration, wildlife habitat and education components. The residual solids, which are by-products of the aforementioned 

primary and secondary unit processes, are treated on site in anaerobic digesters. Centrifuges on site dewater approximately 

99% of the digested solids, and the remaining 1% is dewatered in solar drying beds. The dewatered solids are trucked off site 

to be applied as a soil amendment to agricultural land, processed into a compost product, or landfilled.  In 2019 the City of 

Phoenix in partnership with Ameresco began commercial operations to convert biogas into renewable natural gas (“RNG”). 

The biogas is cleaned and compressed and then injected into a high pressure natural gas pipeline and used as a renewable 

energy commodity. The biogas-to-RNG facility is capable of processing 3,250 standard cubic feet per minute (“scfm”) of the 

digester gas produced at the plant. 

 
The 91st Avenue WWTP Unified Plant Expansion project series, which creates a unified plant rather than a series of 

individual plants, adds operational flexibility and dependability, and increases the total plant capacity. The first project, Unified 

Plant Expansion 2001 (“UP01”) was completed at the end of 2008 and increased capacity from 179.25 mgd to 204.50 mgd. 

The second project, Unified Plant Expansion 2005 (“UP05”) increased capacity to 230.00 mgd (the City’s capacity share is 

112.80 mgd) and improved overall plant operational performance. Design and construction on UP05 were divided into two 

phases. Phase A was completed in 2010 and connects the effluent stream to the Tres Rios Wetlands. Construction of Phase B 

was completed in 2012 and improves the digestion and thickening processes. 



A-7 
Revised January 2022 

Cave Creek Wastewater Reclamation Plant 

The Cave Creek WRP provides wastewater treatment in the northeast area of Phoenix. The plant is located on a 116-acre 

plant site at the northeast corner of Deer Valley Road and Cave Creek Road. The plant began operations in December 2001 

with an initial design capacity of 8.00 mgd. The plant can be expanded to a capacity of 32.00 mgd. 

 

The Cave Creek WRP is a conventional activated sludge wastewater treatment plant with advanced treatment using 

nitrification/denitrification processes, and filtration. The plant consists of screening, primary clarification, 

nitrification/denitrification, secondary clarification, filtration, ultra-violet disinfection, and reclaimed water storage facilities. 

Sludge from the treatment plant is transferred through existing sewer pipelines to the 91st Avenue WWTP for further treatment 

and disposal. All process basins are covered and ventilated to control and scrub odors. 

Due to lower wastewater flows resulting from prior economic conditions, the plant was shut down in October 2009, until 

flows return to higher levels. Currently, the lower flows are bypassed to the 91st Avenue WWTP where sufficient capacity 

exists to process the additional load. This temporary change results in more efficient operation of the System. Although 

currently shut down, the plant could provide additional water resources by treating wastewater and producing reclaimed water 

for irrigation of turf facilities larger than five acres in the service area and retractable groundwater recharge in the northeast 

area of Phoenix. The reclaimed water could then be delivered to turf facilities through a separate reclaimed water distribution 

system. During the shutdown of the plant, turf facilities previously using reclaimed water from the Cave Creek WRP will be 

delivered raw CAP water. Long-term analysis of the System has determined a need to expand treatment capacity and return 

the plant to service.   Before Cave Creek WRP is operational, the physical treatment process for the plant requires modification 

to meet advanced treatment requirements to use effluent discharge for recharge and reuse. The current plan is to rehabilitate 

and expand the plant treatment capacity to 16 mgd and return the plant to service in Fiscal Year 2025-26. However, in the event 

that additional flows are identified in the service area, an accelerated schedule to return the plant to service will be initiated. 
 

HISTORICAL ANNUAL SEWAGE FLOW 

The average annual City of Phoenix-only flows collected by the sewers and treated at the two WWTPs and the Cave Creek 

WRP for the past ten years in million gallons per day are as follows: 

 
Fiscal 
Year 

23rd 
Avenue 

    91st 
Avenue 

Cave 
Creek 

 
Total 

 
2011-12………... 

 
30.44 

 
83.69 (1) 

 
— (1) 

 
114.13 

 
2012-13………... 

 
30.45 

 
84.43 (1) 

 
— (1) 

 
114.88 

 
2013-14………... 

 
33.06 

 
84.11 (1) 

 
— (1) 

 
117.17 

 
2014-15………... 

 
32.00 

 
83.50 (1) 

 
— (1) 

 
115.50 

 
2015-16………... 

 
32.15 

 
80.75 (1) 

 
— (1) 

 
112.90 

 
2016-17………... 

 
33.61 

 
80.33 (1) 

 
— (1) 

 
113.94 

 
2017-18………... 

 
32.13 

 
83.76 (1) 

 
— (1) 

 
115.89 

 
2018-19………... 

 
31.48 

 
81.87 (1) 

 
— (1) 

 
113.35 

 
2019-20………... 

 
32.69 

 
83.52 (1) 

 
— (1) 

 
116.21 

 
2020-21………... 

 
32.17 

 
87.05 (1) 

 
— (1) 

 
119.22 

 

(1) The Cave Creek WRP was shut down in October 2009, until flows return to higher levels. Flows are bypassed to the 91st 

Avenue WWTP. 